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Sample Name : REBOUNDABLE TRAFFIC CYLINDERS
Product Specification : DH-FP-75N
Material and Mark : TPU

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt : Sep 28, 2021
Testing Start Date . Sep 28, 2021
Testing End Date : Oct 08, 2021
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd Ningbo Branch

Coluaid e

Edward Chen
Authorized signatory
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Summary of Results:

TEST REPORT

No. : NBIN2109011958CM
Date: Oct 08, 2021

Page: 2of 12

No. Test ltem Test Method Result Conclusion
1 Appearance T/ZZB 2056-2021 Section6.1 See test result. Pass
T/ZZB 2056-2021 Section6.2,
2 Shape and dimension See test result. Pass
GB/T 24972-2010 Section6.2
T/ZZB 2056-2021 Section6.3,
3 Color See test result. Pass
GB/T 24972-2010 Section6.3
Photometric Performance T/ZZB 2056-2021 Section6.4,
4 See test result. Pass
of reflective surface GB/T 24972-2010 Section6.4
Color Adhesion between
5 reflective surface and T/ZZB 2056-2021 Section6.5 See test result. Pass
traffic column
Low temperature impact
6 T/ZZB 2056-2021 Section6.6 See test result. Pass
performance
High temperature impact
7 T/ZZB 2056-2021 Section6.7 See test result. Pass
performance
8 | Rolling test of real vehicle T/ZZB 2056-2021 Section6.8 See test result. Pass
T/ZZB 2056-2021 Section6.9
9 Bending resistance ] ) See test result. Pass
and requirement of client
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;

/ : Not Apply to the judgment.
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Original Sample Photo:

Sample A
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TEST REPORT

1. Test Item: Appearance

Sample Description: See photo
Test Method: T/ZZB 2056-2021 Section6.1

Test Condition: Visual inspection

Test Resuli(s):

No. : NBIN2109011958CM
Date: Oct 08, 2021
Page: 4 of 12

Requirement of T/ZZB 2056-2021

traffic column is not separated
from the traffic column, and the
retroreflective performance is

maintained in the wet state.

Test ltem Test Result Conclusion
Section 5.1
The surface of the traffic column | 1. The surface of the traffic column
is flat, smooth, and uniform in | shall be flat, smooth and uniform in
color, without obvious scratches, | color, without obvious scratches,
deformation and other defects. deformation and other defects.
Appearance | The reflective surface of the | 2. The reflective surface of the traffic Pass

column shall not be separated from
the traffic column in normal use, and
the retroreflective performance shall

be maintained in the wet state.

Test Photo:

i i 77
pection & Testing Services

The retroreflective performance in the wet state
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2. Test Iltem: Shape and dimension

Sample Description: See photo
Test Method: T/ZZB 2056-2021 Section6.2, GB/T 24972-2010 Section6.2
Test Result(s):

Requirement of T/ZZB

Test ltem Test Result Conclusion
2056-2021 Section 5.2
Height of traffic column 758mm 300mm-1250mm
Bottom
Traffic column diameter diameter:102mm 75mm-220mm
Top diameter:75mm
Diameter of circular hole at the Pass
35.6mm 30mm=10mm
center of the top of the column
Number 3 At least 3
Column Width along
54mm Not less than 50mm
reflector longitudinal axis

S ] 7 )
spe"_m.l. Testing Snmus
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3. Test ltem: Color

Sample Description: See photo

TEST REPORT

No. : NBIN2109011958CM

Date :
Page: 6 of 12

Test Method: T/ZZB 2056-2021 Section6.3, GB/T 24972-2010 Section6.3

Test Result(s):

Oct 08, 2021

Chromaticity | Luminance | Requirement of T/ZZB 1962 Section 5.3, )
Test Part ) Conclusion
coordinates factor GB/T 24720-2009Table 2 and chart 1
The test points are in a quadrilateral
Common _
_ (0.5935, composed of four points (0.690, 0.310),
materials 0.25 Pass
(Red) 0.3381) (0.595, 0.315), (0.569, 0.341), (0.655,
e
0.345). Luminance factor: = 0.07
Reflective Test points (0.350, 0.360), (0.300, 0.310),
surface (0.3152, (0.290, 0.320), (0.340, 0.370) are in a
0.38 Pass
material 0.3288) quadrilateral composed of four points.
(White) Luminance factor: = 0.27

Note: This test is completed in the laboratory.
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4. Test Item: Photometric Performance of reflective surface
Sample Description: See photo
Test Method: T/ZZB 2056-2021 Section6.4, GB/T 24972-2010 Section6.4

Test Condition: Observation angle: 0.2°, incident angle -4°

Test Result(s):

Requirement of T/ZZB 2056-2021

Test ltem Test Result ) Conclusion
Section 5.4, GB/T 18833-2012 Table 5

Photometric
Performance of 809cd:Ix"1-m-2 2580cd-Ix"1-m-2 Pass

reflective surface
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No. : NBIN2109011958CM

Date :
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5. Test ltem: Adhesion between reflective surface and traffic column

Sample Description: See photo
Test Method: T/ZZB 2056-2021 Section6.5

Test Result(s):

Oct 08, 2021

Requirement of T/ZZB 2056-2021 ;
Test Item Test Result _ Conclusion
Section 5.5
L The reflective surface is not
ow
separated from the cutting line After the reflective surface
temperature i ) ] Pass
) on the column, and there is no perpendicular to the traffic column
adhesion i ) ) )
interlayer peeling. is cut, the reflective surface shall
High The reflective surface is not not be separated from the cutting
i
9 separated from the cutting line line on the column or peel off
temperature i Pass
) on the column, and there is no between layers.
adhesion ) )
interlayer peeling.

Test Photo:

*

i ¥ )
pection & Testing Senuus

Adhesion

WWW.50S. l:'.clmfsnﬂTsnﬂs and-cnndllbuns a

Client's instructions, If any. The Company's sole responsibilit;

transaction from exarcising all their rights and

except in fuII will\oul prior writtan ippmvaﬂl of the Comuany Any
is an ma

Uniess otherwise agreed In writing, this dncumenl Is Issued by the Company subject to its General Conditions of Service printed

overleaf, available on request or accessible at hit and, for electronic format documents,

subject to Terms and Conditions for Electronic ocuman s al LW, 595, COM e[;gu an -Condltions/Terms-e-Document.aspx.
Attention is drawn h of liability, nns iction |ssuan efined therein. Any holder of this documen

the
advised that information contained netoon reﬂsr.!s the Gompany s findings at the time of its intervention only and within the limits of
is to its Client and this dowggnl does not exonerate uarﬂes to a

under the

Attontion: To check the
or email: CN.Docch:

No.1177, LingyunRoad, Hi-Tach Zona, Ningbo, Zhejiang, China 315040
P - il - TREFERZETTS
T

B4R : 315040

| for \ienf f the contant or

¥ to lhB fullest axlanl of the law. Unlass ulhenrlan stated the

results shown in Ih-stost repart refer only to the ssmpls:s) Iostsd and such sample(s) are retained for 30 days anly.

aulhenticity of testing linspection report & certificate, please contact us al tefephone: (86-755) 8307 1443
om

t (B6-574) BTT67006 f (B6-574) 87767042  www.sgsgroup.com.ca
t (86-574) 87767006 f (86-574) BT767042  sgs.china@sgs.com

Member of the SGS Group (SGS SA)




TEST REPORT

No. : NBIN2109011958CM
Date : Oct 08, 2021

Page: 9of 12

6. Test ltem: Low temperature impact performance

Sample Description: See photo
Test Method: T/ZZB 2056-2021 Section6.6

Test Result(s):

Requirement of T/ZZB 2056-2021 )
Test ltem Test Result Conclusion
Section 5.6
There is no abnormal
change on the reflective The column, base and reflective
L surface of the column surface shall not be torn, broken or
ow
and base. The damaged, and shall be restored to the
temperature . . . .
i ) retroreflection coefficient original state after impact. The Pass
impac
P of the reflective surface retroreflection coefficient of the
performance | o ) )
is 746¢d-Ix'-m2, which is | reflective surface after impact shall not
92% of the value before | be less than 80% of that before impact.
impact.

Test Photo:

During of impact test
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7. Test Iltem: High temperature impact performance

Sample Description: See photo
Test Method: T/ZZB 2056-2021 Section6.7

Test Result(s):

Requirement of T/ZZB 2056-2021 )
Test Item Test Result _ Conclusion
Section 5.7
There is no abnormal
change on the reflective The column, base and reflective
High surface of the column surface shall not be torn, broken or
i
g and base. The damaged, and shall be restored to the
temperature i . . )
i ‘ retroreflection coefficient original state after impact. The Pass
impac
P of the reflective surface retroreflection coefficient of the
performance | o ) )
is 759cd-Ix'-m-2, which is | reflective surface after impact shall not
94% of the value before | be less than 80% of that before impact.
impact.

Test Photo:

During of impact test
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TEST REPORT

8. Test Item: Rolling test of real vehicle
Sample Description: See photo

Test Method: T/ZZB 2056-2021 Section6.8
Test Result(s):

No. : NBIN2109011958CM
Date : Oct 08, 2021
Page: 11 of 12

Requirement of T/ZZB 2056-2021

Truck weight

Test Item Test Result _ . Conclusion
Section 5.8 and Section 6.8.2.2
After the test, the column was After the test, the column shall be
restored to its original state, and restored to its original state after
) there was no obvious abnormal impact, and the reflective surface
Rolling test
change in the sample. The shall not fall off. The residual
of real ) ) ) Pass
hicl deflection of the top of the deflection of the top of the column in
vehicle
column in the horizontal any horizontal direction shall not
direction is 2mm, which is 0.3% exceed 7% of the height of the
of the height of the column. column.
Test Photo:

During test
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9. Test Iltem: Bending resistance
Sample Description: See photo
Test Method: T/ZZB 2056-2021 Section6.9 and requirement of client

Test Condition: Tire diameter: 640mm, linear speed: 70m / min (customer requirements)
Test Resuli(s):

Test Item Test Result Requirement of T/2ZB 2056-2021 Conclusion
Section 5.9
After the test, the column was After the test, the column shall be
restored to its original state, and restored to its original state after
there was no obvious abnormal impact, and the reflective surface
Bending change in the sample. The shall not fall off. The residual Pass
resistance deflection of the top of the deflection of the top of the column in
column in the horizontal any horizontal direction shall not
direction is 2mm, which is 0.3% exceed 7% of the height of the
of the height of the column. column.
Test Photo:

During Test
- All above tests except test3 were conducted at the manufacturer’s factory under sgs tester witness.

- The test report shall only be used for clients’ scientific research, teaching, internal quality control,
product research and development, etc... and just for internal reference.

*kkkkkkk End Of report********

Uniess otherwise agreed In writing, this document Is Issued by the Company subject to its General Conditlons of Service printed
overleaf, available on request or accessible at hi ? 1w, s?s :'.umfsnﬂ'l'erms anﬂ-cnndllbuns as] %! and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents al WWw.s05 a ondltlons}'l'erms - Documenl a,s :
Attention is drawn fo the of liability, iction issu u erein, Any

advised that information contained neroon foﬂor.!s the Gomp@ny s’ﬂnulngn at the time of ll:s intervention only anu wllhln Ina Iumlts of
Client's instructions, If any. The Company's sole responsibilit; Is to its Client and this document does not exonerate parties to a
transaction from exarcising all their rights and un This nn a

axcept In fuII wlllloul prior milwn PP of the C e Any for \iefy i f the content or
to lhB fullest axlanl of the law. Unless ulhenrlan stated the
results shown in Ihns!ost roporl fo!\of onlrm the ssmpls:s) Iastod and such sample(s) are retained for 30 days anly.

Attention: To check the authenticity of testing linspection report & cortificate, please contact us al tefephone: (86-755) 8307 1443
or email: CN.Doccheck@isgs,com

No.1177, LingyunRoad, Hi-Tech Zone, Ningbo, Zhejiang, China 315040 1 (85-574) 87767006 f (B6-574) 87767042  www.sgsgroup.com.cn
FE - il THEFERZEITIS B4R 315040 t (B6-574) BTT67006 f (86-574) 7767042  sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)




